07-01-20

Transaxle, Automatic—AXODE (AX4S)

07-01-20

DESCRIPTION AND OPERATI {Continued)
Part Part
ltem Number Description ltem Number Description
140 | 7G24%8 Chain Assy—Drive 174 | N605892-52 Bf}lt——MS X 1.0 X 20Hex Fig
141 | 7G09S Washer—Drive Sprocket ;P‘;f éﬁ nifgg’éig Att Pump Cover
Thrust (# 1) Y
142 | 7G096 Washer—Chain Cover 175 | N60B026-S Bolt—Hex Fig Hd (22-Att
Thrust (#3) Pump Body and Main Contr
143 | 7G276 Eulkhead Assy-==Wiring 176 | 7F388 gaiﬁiln CP\ZV?;)Control Cover
Conn —hpa v
144 | N802927-8 Seal—17.12 X 2.62 O-Ring 177 | 7G004 Cover—Main Control
{Wire Harness to Case) 178 | N605789-52 Bolt—M8-35.0 Hex FigHd
145 7034 Vent Assy—Case {11-Att Chain Coverto Case)
146 | 7G303 Gasket—Chain Cover 179 | N805803-82 Bolt—M8-1.25 X 25 Hex Fig
147 | 7G188 Cover Assy—Chain g e f‘)ﬁ MainCHl Gvr to
148 | 7D273 Conn Assy-——5/16 Tube X 180 | N606022-S Bolt—M6-1.00 X 40 Hex Fig
1/4 Ex Pipe Plug (2 Req'd) Hd (3-Att VIv Bdy to Chn Cvr
149 | 7M101 Sensor Assy—Transmission and Sol Assy)
Speed .
i 181 NB05861-8 Seal—15.6 X 1.78 O-Ring
150 | 7H144 Soloncid Asay = Preesurs 182 |NB05860-S | Seal—6.07 X 1.79 O-Ring
eg ® : %
. ypass Solenoid Seal}
151 | 7G136 gﬁ:?g: goﬁ?%%—ay-Pass 183 | 7G308 Screen Assy—Bypass
: Clutch Solenoid
162 | N804129-S Screw—NM6 X 1.0 X 14 Pan . .
Hd (2-Att Viv Bdy Sep Plt to 184 | N804139-8 Circle Clip—Output Shaft
Viv Bdy) Retainer {Retains CV Joint)
1831/} 26185 Saekob- iy il R b L
164 | 7A008 Eg%:;a Assy—Valve Body Hd (2-Att VIv Bdy to Chn Cvr
d Sol A
188 [TP 100 Geaket—Cntl VivBody Sep 187 | N803807-S Bolt—M 128-?5- X 45 Hex
Flate : {Att Chain Cover to Driven
186 | 7A100 Control Assy—Main Support)
157 | 7A136 Gasket—Pump Assy 188 | 7A020 Indicator Assy—Oil Level
188 NBO5771-8 Screw—NM6 X 1.0 X 14 Pan 189 78228 Tube Assy—Oil Filter
~ Hd Torx T-30 (2—Pump Sep e
Plata to Pump Bod) 191 [ nonres-sz . . oot mioieoxesh
159 | 7A142 Plate—Oil Pump Body Sep : ( Gt g A0 Hex
160 | 7G331 Gaslcet—Oil Pump Body Sep Support)
Plate
. X 182 NB803727-S36 Bolt—M6 X 1.00 X 30 Hex
161 17G484 ggﬁ?&'?;‘sgéqfw"mh Fig Hd (4-Att Case to Chain
Cover}
162 | 7A104 Eggg B"g”a;g ﬁ;a' 193 | N802996-S Screw—M86-1.0 X 20 Pan Hd
e {6-Att Case to Stator
163 | 7G287 Ring—O0il Pump Vane Support)
Support (2 Req’d) 194 | N605892-S2 Bolt—{2-Governor Cover o
164 | 7A146 Rotor—0Oil Pump Case)
165 | 7G286 Vane—Oil Pump (7 Reg’d) 195 | 7A301 Cover—Governor
166 | 7G281 g;e;jal—Oil Pump Bore Ring 186 | N803201-8 Seal—638.2 X 1.80 O-Ring
ige : {Used as Gov Cover Seal)
167 | 7G282 ggppgré—-é)il fump Bore 197 | 7G173 Brg and Race Assy—Gov
! ing Side Sea Thrust
168 | N803488-8 Pin—=8mm X 37.7 Straight 198 | 17285 Gear—Speedo Drive (7TLH)
Hrdn 199 | N804123-S2 Pin—3.3 X 22 Spg Slot Hvy
169 | 7R184 Ring—O0il Pump Body (Used as Speedo Gear Drive
170 | 7G284 Support—0il Pump Bore Pin)
Ring Radial Seal 200 | 7G1i76 Gear and Shaft Assy—Gov
171 | 7G283 Seal—Oil Pump Bore Ring Driven
Radial 201 | 7F401 Seal Assy—Conv Imp Hub
172 | 7G285 Spring—0il Pump Bore Ring 202 | 7902 Converter Assy—10-1/4
173 | 7G187 Cover and Sleeve Assy—0Qil 203 | 7D027 Cover—Low/Interm Band
Pump Servo
{Continued) 204 | 7D026 Gasket—Low/Interm Band
Servo
{Continued)

1983 Taurus/ Sable July, 1992




